
TNO Sclence and Industly

De Rondom I
PO.  Box  6235
5600 tlE Eindhoven
Th€ N€tE.lands

Summary \i^W.rno.nl
Product characterislics I +:lI40 265 0o 00
TC-SUM-06-17609 F +3140 265 03 0t
Report: TC-RAP-06-17609 info@ind tno nl

Validuntil: -
Prcject number: 033.1 1543/01.05

Summary test report
EN1279 part 4: ISOMELT Hotmelt
Methods of test for the physical attributes of edge seals

Sponsor:
Kömmerling Chemische Fabrik CmbH
P.o. Box 2162 i:;,T:,'ililTr"*'.".,, be reproduccd and/or
D-66929 Pirnasens published bydnt, phobpnnt, microfllm o. any other
a:e'- onv m€os without the previous wrifen consenl oflNo.

Attn J wolthaüs 
In case ßis reporr wa draned on rnsrrucr,onsi ne
rights and obligaliöns ofconhcting partr€s are subjecl
to eilhdüe Stdddd Conditions for ReFüch
lnstructions given to TNO, or rhe rclevant agreenent

TNO Science & Indust y deliveß ituovalive ed concluded behveen the contracti'g Panies Subbiiiing

completo solutiors both for large conpanies as weu as lh€ rePon for inspetion to parti€s who have a dtrect
small dd nediüm+ized compnies and for the inter€sl is pemined.

authorities. Speciailst are6 includs mät€rials and
prcce$enernftnng,instrunentation,appliedphysics, o2006TNo

infomation l€chnology, nechanics, electronics. The
(intetnalional proFcis vary frcm sysl€ms d€velopment

s€gasr{atu!trd€n$h4perijk
onde'de*/N€üdhnds oua!ß*ün

b
.-



TC-SUM-0617609-Zrie
Könderling Cheniiche Fabrik GnbH

2 1 7

L NN\
tita
!

TNO Scierce & hdusrry Eindho!ü,

5600 ryeEid]loren

Summary of report no: TC-RAP-06-17609 Date: 07-06-2006

Insulathg glass units - Seal properties results according to EN 1279-4
For details, see the test rcport

Companyr Name: Kömmerlmg Chemische Fabrik cmbH
Address: P.O. Box 2162

D-66929 Pirrnasens, cemany

Plant Name: Köimellins Chemische Fabrik cn1bH
Address: Zw€ibrücker Straße

D-66954 Pirmasens, Germany

Sealant specificationi ISOMELT hotmelt (batch 88988)
Sealant ir IGU positively tested according to EN 1279-2, report no: NA
Glass specification when not float slass is used: Not relevant

Seal strenglh test

Adhesion:

At inlersection wilh line A-B (EN 1279-4, Fisute 1):

Average srress Oäu I Averoge exte_sion 'av
in N,4Pa | |n%

Type offailure
OOServeO (lfary)

C= cohesive A = adhesive

2 3 4 5
In i t ia lcufe 0 .21 30.4 c c c c c
Aiter water immersion 0 . l 6 34.2 c c c c c
After heatino 60'C 0 . 1 8 32.8 c c c c c
After UV radiation 0 . 1 9 31 .5 c c c c c
NOTE: ft is rcconnended ta inctude the stress/strain cuves (infunative test E.1) wik kis rcpot1' Ave|aoe: without min and maxvalues

Moisture vapour transmission late: ISOMELT hotnelt (batch 88988)
Filn thickaess 2.0 mm
LPtuo 5 % relalive hunidity difference across the membrane
Temperature 23'C
MYTR < 0.1 grarns H2o m-'? (24h)-r (2 nm) I

Gas permeation rate: ISOMELT hotmelt (batch 88988)
Filn thickness 2.0 mm
Surfäcei 100 cnf - Shape: cncula!
P€mEation ßte: Argon < 0.001 s(n,.h)

O'era ' l conments  . r ' r  opph.db ,  aa . , " f  n  h  \he ,  ) ,

Conclusion of seal strengrh test:
YES

\ l

Vs^!i"
Signature: L. van der V€nle Conte B.Sc.

(Project Leade!)

The sealant conforms to the test criteria:
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Lab. Nr.r I 154

Zusrmmetrfasüng des Berichts Nr.r TC-Rtr\P-06-17609 Datün: 07.06.2006

Mehrscheiben lsolierglas -EN 1279 Teil4r Prüfnethode! der phFikrlischen f,igenschaften des Rsndverbundes
Ins Delail siehc Tesrbericht

Heßteller Name Kömmerling Chemische Fabrik cnbH
Anschrifi: P.O. Box 2162

D-66929 Primasens. Deutschland

werk: N,me: Könrmerling Chemische Fabit cmbH
tuschrift : Zveibrücker Slraße

D'66954 Pinnasens, Deutsc and

Spezifikation des Dlchlstoffs: ISOMtrLT hotmelt Oatch 88988)
Dichtstoff in IDU genäß EN 1279-2 losjtiv eerester, Btricht Nr. i Nicht crhäLrlich
Classpezjfikation, falh kein Floatglas veNcndet slrde: Nicht relevant

Beim Schnittpu.tt nit Linie A-Bl

Mirtlere ' 
Belastuns oav I l,tintere' eusAemung euu

in N4Pa |n%

Art des testgcstellten
Mangels

C= kohäsiv A= adhäsiv
l l 2 l 3 1 4 l 5

0.2t 30_4 c c c c c
Nach Eintauchen Wa$er 0 . 1 6 J4.2 C c c c C
Nach ErhitTxns 60"C 0 . r8 C C C C c
Nach Liv-Beslrahluns 0 . 1 9 3 1 . 5 c c c c C
* MitUere ohneNiedriest- lnd Höchstwefte

^PH2o

I  l .
,  r \ , \  . - / \

Unte6chrift: L. van der Ve. lcComre
(Project Leiter)

waserdampfdurchsangsl<oeffi ziclr ISOMELT hotmelt (bAtch 88988)

Tenperalu 23'C

MI,/TR .0,1 cramm H2o m-2 (2,{h)-1(2 tun) I

2,0 nn
50 ear  \e  Ie rJLr 'g ( ( r  . J r f i c  !n /  quer  ̂ r  Ve  h to .e

2,0 lm
100 cm' Fom:KJeis Fömig

Gaspemeationyare: ISOMELT hotnelt (batch 88988)

Ptneatiolsraier Argon < 0,00 I e/(n: h)

Schlxssfolgerung do phlsikalischen Eigenschaft en:
Der Dichtstoff entspricht den Anfbrderungo: Ja
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R6sum6 du räpport n" TC-RAP-06-17609 Date: 07-06-2006

Yitage isotanf pr6fabriqü6 scel€ -EN 1279 Part 4-M6thod€s d,essai des propri6t6s physiques des
produits de scellemetrt

Pour plüs de d6tails, prjere de se dferer au rappod d'€ssai

Client Nom: Könrmerling Chemische Fabrik GmbH
A&esse: P.O. Box 2162

D-66929 Pirntrasens, 1'Allenasne

Unite de production: Nom: Kömmerliry Ch€misch€ Fabrik cmbH
A&esse: Zweibrücker Strane 200

D-66954 Pirmasens, l'Allenlagne

Sp€cificalion du maieriau d'6tanch6itei ISOMELT hotmelt (batch 88988)
Le mat6 au d'€tanoheite en IGU a 6t6 mis ä 1'essai de maniöre probante selon EN 1279-2, mpport n': neant
Sp€cfioation du velTe lorsque c€ n est Das du vere {lottant qui est utilis6: neant

Essai de la capacite
d'6tanch6it6

A I'intersection avec la ligne A-B :

r eorron moyenne 6d\ | r-xrer\ron moyenne FJ.
€n MPa I  n%

Tlpe de defaillance

C-cohesif A= adhesif

1 1 2 1 3 1 4 l 5
lnitial echanrillon 0.21 30.4 c c C C C
Ap.ds imeßiotr dm I'mu 0.16 34.2 C C C C c
Apres ächaufiehent I 60'C 0 , 1 8 32.8 C C C C c

0.19 31.5 c C C c c
+  Moy f l e :  sü  l es  va ldßn ine lma^ .

\ \q l.o**",
\^ \r-,'lÄ.

Iosenieur L.Wr Ven-le Comte
(Chefde Project)

5 % de ditrererce d'hunidite relativ€ sü toute la membmne
23.C
<0,1gammesH2o n2 (2+fr,) 1.1u *-;-1

Taux de tsansmission des vapeurs humides: ISOMELT hotmelt (lratch 88988)
EDaisseurdufilm: 2.0 nm
ÄPszo,

MYTR:

TaL{ d infiltration du gaz: ISOMELT hotmelt (batch 88988)
Epaisseur du filn: 2,0 mm
Surface: 100 cin' - Forme: circulaire
Tau( d'infiltration: Argon < 0,001 s/(D" h)

Conclucior de Iessai sur Ia pui..an.e derancl"iirc.
Le matöriau d'ötanch€it€ est confo.me au critöre de I'essai: Oui
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TNO lndust ie & Techniek Eindhoven,

Postbls 6235
5600 HE Eindhoven

Nedcrldd
Lab.  Nr. :  l l54

S.menvrtting rrpport u. TC-R{P-06-I?609 _)rrüm: 07-06-2006

Isolerend dübbelgias Resülaten t€ster voor ratrdrfdicütirgseigenschappen volgens EN 1279-4
Voor detaik. zie teshaplort.

Bednjt Nam: Kömmerling Chemische Fabrik GnbH
Adres: Postbus 2162

D 66929 limdens, Duitsldd

Fabrikant: Namr Könneding Chemische Fabrik GmbH
Adres: Zwcibrücker Stralle 200

D-66954 Pimasens, Duitslmd

Specificaties afdichrinssmatüiel: ISOMELT hotmelt (batch 88988)
AfdichtingsnatcriMl in IDU h positiof Setest volSers EN 1279-2, Eppolt tr.:Niet mnwezig
cldsDecificaties irdien er eeen tloat slas toeseodt is:Niet relevdt

NN\

Tost sterke afdichtingsmatcrjaal Bij snijput met lij! A-B:
G. aderde 

'  
\ ' r '  I  oa.  I  Cer iade de.  UiFeG ne r , ,

in  MPa I  n:"

TWe breuk (indid vd

C= Cohesie A= Adhesie
r l 2 l 3 1 4 l 5

Onvdouddde smples 0.21 30.4 c C C C C
Nd onderdomnelen in vater 0 . 1 6 14.2 c C C C C
Na venenen bii 60"C 0 . t E 32.8 c C C c C

0.19 I 1 . 5 c C c c c
* Gemiddelde: zonder boosste en lasste waddo

Filmdikte
^,fu2o

Oppwlak:

Onddtekening: Ing. L.vo d€. venle Conte
(Prcjecl Leidet

Vochtdoorlaatbdleids snelheid: ISOMELT hotmelt ft)atch 88988)

Temperatuu. 23'C

MI/TR <0,r g.ä,, H2o - 2.(24h) 1(2mn)-l

Gaspemeatie snclhcid: ISOMELT hotnelt (batch 88988)

5% relatief vochtigheidsveNchil door memb.aü

100 m'z - Vomriond
Pemeatie snclhcid: Argor < 0,001 e(m:.h)

Conclusic stcrkte afi ichtingsmateriaal:
Dc afdichting voldoet @ de gestelde eisd:
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Initial: ISOMELT Stress/Strain diagram

- - ocsing referen€ OAB

UV: ISOMELT Stress/Strain diagram

- - cßsing Elercre OAB
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Water: ISOMELT Stress/Strain diagram

- - crßrno rcfeence oaB

Heat: ISOMELT Stress/Strain diagram

- - cmssing ßtu€n.e OAB


